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NAME OF SAMPLE: LIFEPO4 Battery
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CLIENT: Jiangsu GSO New Energy Technology Co.,Ltd.
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Type/Model:
TS Bk 48V-100AH
48V 100Ah 4800Wh

Name of samples: LIFEPO4 Battery
FE il 44 R R TR R P e

Color: Black Physical shape: Prismatic

FEm B B FEMIEIR: BAETE

Commissioned by: Jiangsu GSO New Energy | Manufacturer: JIANGSU EKSI INDUSTRIAL CO.,
Technology Co.,Ltd. LTD

ZAL AT LIRS DR BEUE BT BR A ) T3 R VL5 5 o R SEL A PR A 7

Commissioner address:No.301, building 3, Yudai
Jiayuan South District, Jingang Road, Bali Town,
Yangzhou City
ZACHAL A NI LG R R K X 3 #
301 S

Manufacturer address:142,Jinshan Road,Yangzhou
Economic and Technological Development
Zone,PRC

TG p ks VIR P N GEBORTE R X G 1L 142 5

Classification of test: Commission Test Quantity of sample: 4 battery packs, 30 cells
R ) ZE BN FEM A 4 b, 30 A HL

Tested according to: Sample identification:

A briE: ST/SG/AC.10/11/Rev.7/Section 38.3 FERAR T 50 1#~ba#, c1#~c30#

Means of receiving: Submitted

Receiving date: o
by commissioner

! V\A :H: : - - D > AUNLRY N
PXFFF: 2020-11-26 N ey
Completing date: Test item: 8 items
SERCH ] 2021-01-13 MARIUH = 8 I

Test conclusion:
K458

The LIFEPO4 Batteries submitted by Jiangsu GSO New Energy Technology Co.,Ltd. are tested
according to Section 38.3 of the Seventh revised edition of the Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.7/Section 38.3). The test items are full items. The test results comply with the relevant

requirements of the standard.
FHVL 75 ¢ BT BBV R AT B 2 ) 326 P 3

Ko CRIBAFRET ) 2B-LEIT R 38.3

Title: Manager

HEHENIR S5 23
Approved by: Reviewed by: Tested by:

oo W WNet Guokua

]J G #: ZLW%S"TG‘I;; i AR
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Description and illustration of the sample:
FE it U ) At 3

The sample’s status is good

ETE/NVACE T
Cell Dimensions/H,:t> X} : 20,0mmx100mmx140mm
Test item Sample No. State Remark
T H FE g5 RE &
b1#~b2 at first cycle, in fully charged states i
H MR A O A A R RS
TA~T.5 after 25 cycles ending in fully charged
b3#~b4# states
o 25 A F MU A 0] 58 A A RS
at first cycle at 50% of the design rated
capacity
CTA~CHH | sy 7yt 90 7 B e e
T6 A 50% i
’ after 25 cycles ending at 50% of the
design rated capacity
CO#~CI0% | 55" 25 At 7 L Fh L 30 76 P
JEA 1) 50%
b1#~b2 at first cycle, in fully charged states using undamgged
H B ABOL A A R RS samples previously
T.7 after 25 cycles ending in fully charged | used intests T.1to T.5
b3#~b4# | states IR TA R T5 K
o 25 A o MU A ] 58 A A RS IR IR i
1 1#~c20# Eiﬁit\cyile in fully diisch:rged St?t\e,SA i
£ = N GV B P o G R
T.8 after 25 cycles ending in fully discharged
c21#~c30# | states -
5% 25 A F MU A 1 8 A O BARAS

HUORERE P FA i B

Description of the sampling procedure:

Description of the deviation from the standard, if any:
DR AN B BRI A 1 B

Remarks:

Hoidi:

Throughout this report a comma is used as the decimal separator.

At BLE S RN R

LTC-R-4279-UN38.3-B0
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Photos of Samples and Labels/# & B8 B & AxiR

Battery/Hiith  (48V-100AH 48V 100Ah 4800Wh)

4R 48 i 5t 2 1 I
# #&: 48V-100AH

HIERE: 48VDC B2, 100AH
E&Eﬁ BAM: 208

ﬂi 0 O AR
Li20080:

LTC-R-4279-UN38.3-B0
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Photos of Samples and Labels/# & B8 B & AxiR

Inner Cell/ ALY (IFP20100140A-27Ah 3,2V 27Ah)

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

= —H

BB

Requirements Result

PRAEE R WG R

Verdict
H5E

38.3.4

Procedure/JUli& 5

38.3.4.1

Test T.1: Altitude simulation/Jlli 1: &SR

Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least
six hour at ambient temperature (20+5°C)/ #f F U FHL AR I T 2045°C, KAE
JIAART 11,6kpa FIFEE P I AEA DT 6 AN

Requirement/brifE 5K .
. ik ¥ H

1 Zellns and batteries Mass loss limit: <0,1% /# The samples b1#~bd# -
JUHE 1 2k<0,1% :

o No leakage, no venting, no
2 Open circuit voltage not less than 90%, The disassembly, no rupture and
requirement relating to voltage is not applicable to no fire/éﬁ%%T}J b1#~ba# 1) £f
test cells and batteries at full discharged states. e Rl THES. T
Pt 156 I i HL T AR T3 6 i T % LR B | gk ems ol s g

HH S A 2o S p N 7‘\':0 ) .

90 7% MR AT TR A BRI, | 1 o i shown in Table
3 No leakage, no venting, no disassembly, no | 1 /3 i3 1
rupture and no fire Fidh CHLIL) NCIw . JCHE
A AR R UL T KIS KA

38.3.4.2

Test T.2: Thermal test/{liR 2: 1B iR%

Test cells and batteries are to be stored for/Hi i f7-fif 4141 F

1 For small cells and batteries: one temperature cycle: 72+2°C(6h) —-40+2°C (6h)
IRFF N AT — ORI 3 Oy 7242°C (6h) —4042°C(6h)

For large cells and batteries: one temperature cycle: 72+2°C(12h) —40+2°C(12h)
PO TR BRIt . — IR BE IR A 7242°C(12h) —-40+£2°C(12h)

2 The maximum time interval between test temperature extremes is 30 minutes/i&
£ # 48t dg KI) BF IF T1) 2% 30min

3 This procedure is to be repeated 10 times/F & 10 KGR

4 after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+5°C)/JEH 45 K 5, HIMAE 20£5°C A& T HA'E 24 /N

Requirements/frf 2k

1 Cells and batteries Mass loss limit; <0,1% /4
JRE 1 2:<0,1% The samples b1#~b4# :

2 Open circuit voltage not less than 90%, The | NO leakage, no venting, no
requirement relating to voltage is not applicable to | disassembly, no rupture and
test cells and batteries at full discharged states. ”DO ﬂre/‘éﬁ‘%jﬂ b1#j’4#ﬁ/‘3 F¥
FE R 50 5 TF 6 PR A6 T k5 B ot p g | e R AR R
90% JLE R AEI Toe e it fug s, | T CRERBMLAKAR
3 No leakage, no venting, no disassembly, no | The data is shown in Table
rupture and no fire 1 WAR 1

P CRD) NI CHE R Ok, i
AR KGR

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3
Clause Requirements Result Verdict
£t FRHEE K ARG R H e
Test T.3: Vibration/Jlli& 3: #&3)

1 Cells and batteries are firmly secured to the platform of the vibration machine /i
OVFI 7R [ 22 e e ksl & (B b

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/{k#I LLIESZ IR, DL 7HZ 8440
4 200Hz, RELERAD IR 7THZ 45— DMEIR, —AMEHFFE: 16 0o o i1k
3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0,8mm (1,6mm total
excursion) and the frequency increased until a peak acceleration of 8g, occurs
(approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz. / X} T~ HUE M NI I I 7THZ FF4h, BL 1g, IS
R R AR, ERILS] 18Hz. ARG kiE /4 7E 0,8mm (Ml 1,6mm)
I BARZSE I E 20 H I 89, IS INIEE (K2 50HZ) o ARJ5 OREF 89y HURAE s
FE, ELEBAE N $) 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0,8mm (1,6mm total excursion) and

the frequency increased until a peak acceleration of 2g, occurs (approximately
25Hz). A peak acceleration of 2g, is then maintained until the frequency is

increased to 200Hz. / X} KAYHh: M 7Hz Fah, DL 19, MIUEE NS R
AR, HBNEF] 18Hz. AR5 EIRIERERE 0,8mm CEMmFE 1,6mm) Jf HARIE i H P
I 29, FIEAEINIERE (CRZ) 25Hz) o SRJGOREF 29 IV IS, EL 2R IG
Jn%) 200Hz.

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /LIRS 1) H: A —ANJy ) D620 A& 3 ELRE S b
PE, SRS A=A BAHTEE 7 ) BRI 12 Wk, BN 3 AN, 389 )
1N

Requirements/Frf 2K

1 Cells and batteries Mass loss limit: <0,1% /#f i
JUE725<0,1%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to . o A \
tegt cells and battergies at fullgdischargegpstates. nno fw%f)gi;} J 32%?24#32;2
B0 T B I SN T B0 TF BB IR 00 | T i1 o e
0% JWER B FIE SRR BMA R L, The data is shown in Table
3 No leakage, no venting, no disassembly, no -

rupture and no fire 1P WAk

Feah Ct) NI, GHER. k. o
PLR T KIS R A

38.3.4.3

The samples b1#~b4#:

No leakage, no venting, no
disassembly, no rupture and

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3
Requirements
PRUEEE R
Test T.4: Shock/Hli& 4: P

1 Test cells and batteries shall be secured to the testing machine/LL %z [ (1) FE 42 [
SE AT BEAN HIL UM LR ot ) A e R R I

2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,
and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine
shock of peak acceleration of 50 gn and pulse duration of 11 milliseconds. / %} 4}
ANHCSBLEAE Y 1509, R IESZ I B iy, kb RRal 6 =80, REVEIIE %2
I KN S 509, Ak PRSI TA] 11 2R 12 1B 54 9% i o

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150
100850

mass

Verdict
H5E

Result

WG R

Clause

= —H

BB

gn (or Acceleration(g,)= ( ] , Which is smaller) and pulse duration of 6

milliseconds, large batteries shall be subjected to a half-sine of peak acceleration

30000

of 50 g, (or Acceleration(g,)= (
mass

j , Which is smaller) and pulse duration of

11mwwwmyﬁﬁ¢%mu%ﬁw1w%cﬁ5(m%w]*%ﬁ¢ﬁ>%¥m

mass

IR R, BRI RREE 6 SR, AL B I 50g, (5
38.3.4.4 30000 ‘ . .
( )*%K¢ﬁ)ﬁ%ﬁ%ﬁmmﬂ%@%¥ﬁﬁﬁﬁﬁo

mass

3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/%EA™ Hi itk F it 2

A = AN AR 3 LA L it 22 28 (07 1R DE 7 ) 4852 = Iy, B AR IS [ 4652 = IR

iy, B 18 il

Requirements/rifE EK :

1 Cells and batteries Mass loss limit: <0,1% /#f
JiUE 41 8<0,1%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to
test cells and batteries at full discharged states.

FE RIS S5 T % v e B ANAES T 12050 117 I 2% H S 1)
90 % , It B R ANIE F T 58 48056 YL IR HL it T HL S

3 No leakage, no venting, no disassembly, no
rupture and no fire

FEgL CRith) WIS, JCHE S MR, ToaR
DY P &k Tihp eaa

The samples b1#~b4# :
Acceleration= 23,911g,

No leakage, no venting, no
disassembly, no rupture and
no fire/%i "5 A b1#~bA# ¥ Ff
M s

AR ik = 23,9119,
T A GRS
WAL N oA KBS

The data is shown in Table

11K IR A

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

= —H

BB

Requirements Result

PRAEE R WG R

Verdict
H5E

38.3.4.5

Test T.5: External Short Circuit/Jllis 5 M348 2%

1The cell or battery to be tested shall be temperature stabilized so that its external
case temperature reaches 57+4 C/{#FFil S A EEIR AR E A 5744°C, LU LBk
HIL TR i A 3 Sk 3] 57+4°C

2 the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, or in the case of the large batteries, has decreased by half
of the maximum temperature increase observed during the test and remains below
that value. /A4 E SR /NT 0,1Q AR HBH RIS EAT AT B, 4 b 1R S0 Pk
2] 57+4°C G AR RS 1 /ML by 6T O st F et o B 22 e il
HI 2N S50 45 T

3 the cell or battery must be observed for a further six hour for the test to be
concluded,

DR} LR B L A 20— 2D WL 5E 6 /IR A RE TR 458

Requirements/FrEE K
During the test and within six hours after test ,the The samples b1#~bd#
cells or batteries '

ML RS R DL 7 5 6 AN, kg | O disassembly, no rupture
ERRRLRE T AR I € AN PY, - LB SieRE ) frol Y blfebak

[
m u fREdh: JCME. LR
1. External temperature not exceed 170°C KN %

SRR EANEIL 170°C The data is shown in Table
2. No disassembly, no rupture and no fire. 15 WAR 1

TR TR IE KGR E.

LTC-R-4279-UN38.3-B0



Ref. No. :RZUN2020-3798 Page 10 of 14 Pages

ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict
£t FRHEE K ARG R H e
Test T.6: Impact / Crush / Jlli 6: & /HFE P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
fiEdy Ga T EARADNT 18 2RI BB Hiith)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
RIS BB S ) U TR — S PR G TE  ~F- 1f E

2 A 15,8 mm diameter bar is to be placed across the center of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5cm onto the sample./#— &4
15,8mm AN B FE R i S RCE S, K BURE A 9,1kg IR 61£2,5¢m
R e FEE 9 ) R

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm = 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample is N/A
to be subjected to only a single impact./ 52 d ARFE, PN 5 P 1) 2R i1
17 GO PO I AR 15,820,1 2K R MR E . & MAERE
%I

Requirements/FrEE K

1 Cells external temperature not exceed 170°C.H
Ll P I 1 g v R TR FE AN B 170°C

2 No disassembly, no fire within six hours of this -

test
WKL LER G 6 NN Z W, HESFESY SN T
AR KIS R

38.3.4.6 Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ Hths GEHITBATE . 8848 W M/Zha iR B A/ T 18 2K 1 AT i)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below
is reached. / K FEIt s TC AR IBTELE ISR Z [ 95F s, B D MR, 724
— AN B R L 1,5 KIS . B RFAAT, BEEIHILLIT =S
(a) The applied force reaches 13 kN + 0,78 kN. / jifi in i) ik %] 13 F4-20,78 T2
(b) The voltage of the cell drops by at least 100 mV/, /1t 1) i & R B 452> 100 24k
(c) The cell is deformed by 50% or more of its original thickness./Hi 4% JEIA 7 4
JERE (¥ 50%LA | b
2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the

longitudinal axis. /A JE A% it R I S5 5 14— [Tk Pl o 0410/ 113 T Ha it N AL
PR o (BT Y A5 I L) 7 1 e
Requirements/brE2E K ;

1 Cells external temperature not exceed 170°C.Hi Thed§amples §|1#~0210#: fire)
B Lt 1 g g 3R T S N AN L 170°C no disassembly anc no fire
2 No disassembly, no fire within six hours of this G5 cA#~CcI10#II PR L
WILEAUR 6 AN 2Py, SRR AR | g S8 S, shown in Table
ARG KIS R A '

LTC-R-4279-UN38.3-B0



Ref. No. :RZUN2020-3798 Page 11 of 14 Pages

ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict
) PSR Wk R H5E
Test T.7: Overcharge/JlliA 7: T E R B

1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/UL 2 % #filit | 447 1) 5 R 4725 78 i FEL R A il 78 F
2 The minimum voltage of the test shall be as follows/ A& % /)N FL A

a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or
22V R F A R s i R s AN T 18V, Al
T B 78 F PR Y T 5 S e K e F P S )
B L 22V Z TN - The voltage of the test is
b) When the manufacturer’'s recommended charge | 67,5V, and the current is
voltage is more than 18V, the minimum voltage of | 200A
38.3.4.7 the test shall be 1,2 times the maximum charge | w5 925 ) P
voltagel IR 5Ht FE0 5t b FE 3L 18V, AT | agaal) L/ 678V, i)
T e/ 7 L s Y S ) bR S B K S HE PR Y
1,2 %,
3 Tests are to be conducted at ambient
temperature 20+5°C, The duration of the test shall
be 24 hours/20+5°C AL T, i3 FFE: 24 /)

HTJ‘Q

Requirements/#5 k2K The samples b1#~b4# :

No disassembly and no fire within seven days of | N0 dlsaslsemplg, _ho rupture
this test and no fire/4i 5} b1#~ba#

S JFE D: N K I
SIS ZERI T RR S 7 K, MR ff**””lt ﬂj‘f‘ b%f% }:)“t%‘
KOS or voltage data before test,
HRIRR see table 3. / X% {ij HL s WL
3

Test T.8: Forced discharge/Jlli&, 8: 55| s

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer,

2045 CHYMELRIE T, KA BAE 12V I B i R TR, R
LY 4 B AN RO A6 L IR D T3 ) 4 7 X s RBCHE LIRS

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
38.3.4.8 discharged for a time interval (in hours) equal to its rated capacity divided by the P
initial test current (in ampere)

Fi 5 1080 FE PO et A I AE R P S B PR 38 R N R R ) Ok 3RS, RN
R SRABITBOBIN ] NI O 3iE R R AR riiR. (2385 .

Requirements/brE 22K The samples c11#~c30#:

. o no disassembly and no fire/
N I f th f N \
th?scissatssemb y and no fire within seven days o Gl oA 1H~CIORIRE b -
AR - Tl Tt K%
WRICPE S E RS T ARST 7 KN, REMAFE | The data is shown in Table

HARMG K 4.1 5E K 4

LTC-R-4279-UN38.3-B0
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Table1: T1~T5/ & 1. % 1~k 5

N Test T.5:
Mass ocv Tes;i;':ia':‘it:?de Test T.2: Thermal test/ Test T.3: Vibration/ Test T.4: Shock/ External Short
Sample | priorto | prior to RE TA: BEER B T.2: @ERE B T.3: 33 B T.4: i 192‘;?%%3&%
No. test/ iR | test /iR . H
FES | WATR | Rave Change Change Change
(k) FE(V) Mass loss(%) | ratio Mass loss(%) ratio Mass loss(%)| Change ratio | Mass loss(%) | ratio Temp. (C)
=g : FREHIR%) | IR | FEHR(%) O o | ESUR%) | HUEH(%) | REBK(%) | HBIEK L (C)
(%) i P (%) (%)
b1# 52,48 50,239 0,000 99,96 0,000 99,75 0,000 99,97 0,000 100,00 57,7
b2# 52,47 50,156 0,000 99,96 0,000 99,77 0,000 99,98 0,000 100,00 57,4
b3# 52,50 50,177 0,000 99,97 0,000 99,74 0,000 99,98 0,000 100,00 57,5
b4 52,48 50,209 0,000 99,96 0,000 99,68 0,000 99,97 0,000 100,00 57,4
Table2: Crush /3 2:# %
Sample No.
Test T.6: BEgL B cl# c2# c3# c4# c5# Co# CT# c8# CcO# c10#
Crush/ilj OCYV prior to test /
R 65 RISHTHE (V) 3,294 3,294 3,293 3,294 3,295 3,294 3,293 3,293 3,293 3,294
Temp. (C) 24.8 24.9 24,6 24,8 24,7 24,5 24,8 24,6 24,5 24,5
S (°C)
Table3: Overcharge Test of batteries/ & 3 & & 78 i
Test T.7: Sample No.
Overcharge / FE 5 b1# b2# b3# bd#
MR 7: EEFR | OCV prior to test /X%
B ST (V) 50,075 50,011 50,015 50,012

LTC-R-4279-UN38.3-B0
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Table 4: Forced discharge / % 4. 5]
Sa;?’%e;"' c11# 124 c13# c14# c15# c16# c17# c18# c19# c20#
TH
Test T.8: -
Forced ?;\%‘L?‘E’ét[o t\‘jSt 3,208 3,210 3,211 3,208 3,208 3,210 3,211 3,210 3,210 3,211
discharge / lS'iHJI N\( )
Wi 8: 3% a;;%i, ° c21# 2ot c23# co4# c25# co6# c27# c28# c20# c30#
i)y &GN 7
OCV prior to test /
I ) 3,209 3,209 3,211 3,211 3,210 3,209 3,209 3,211 3,211 3,211

LTC-R-4279-UN38.3-B0
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s Zh
Important

IS WY Al R VAZ R 8
The test report is invalid without the official stamp of CVC.

2. REARWNKZEPHFEE, NI E GRS
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AHRELCHAEN . HRZN AN 44 T
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. AARERETCA .
The test report is invalid if altered,

5. PRSI A A A NIRRT 2 HOR T LR A T Al AL

o

Objections to the test report must be submitted to CVC within 15

days,

6. AR R i DT
The test report is valid for the tested samples only.

7. HRRRCRRREEAE, PR, PR R,
“NIA B AT .
As for the Verdict, “-” means “no need for judgement”, “P” means
“‘pass” , “F” means “fail” and “N/A” means “not applicable”.

tE 11

FIREF TR OUA Fics s B B FIZG R PEFIT . ZOF B i Ja T I o+
The test data and test results given in this test report should only be used for purposes of scientific
research, teaching and internal quality control when the CMA symbol is not presented.

Ho ke

Address:

JURA)T MR R KB KRR 35

J7IRAR TN T X G AR 179 5 E e E D Mk

No.3, Tiantai 1st Road, Kaitai Avenue, Science City, Guangzhou,
Guangdong, China.

Building D, BASIGO INTELLIGENT, No.179, Guangpu East Road,
Huangpu District, Guangzhou, P. R. China.

H 1f5(Tel): 020 32293888
& H(FAX): 020 32293889
HS 2 i (Post Code): 510663

E-mail:

office@cvc.org.cn

http://www.cvc.org.cn
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